
 

 

 

 

2020 SOLICITATION 
 

WATER PROJECT GRANTS AND LOANS 
 

GRANT APPLICATION 
 

 

 
 
 
 
 
 
 

 
APPLICATION ATTACHMENTS  

 
  



2020 SOLICITATION 

WATER PROJECT GRANTS AND LOANS 

GRANT APPLICATION 

ATTACHMENT # 1 

SITE MAP 

Angus Lane Water 

Storage Tank



LINE IS 1 INCH
AT FULL SCALE

IF NOT 1-INCH - SCALE ACCORDINGLY

DRAWING NO.

SHEET NO.

OF

PROJECT NO.

DATESITE MAP

STM

STM

PW
1

TC - 20-03

MAY 2020

C1

1

TRI CITY WATER & SANITARY AUTHORITY

ANGUS LANE WATER STORAGE TANK

TRI CITY, MYRTLE CREEK, WATER SYSTEM IMPROVEMENTS

SITE
1PLAN VIEW - SITE PLAN

AutoCAD SHX Text
730

AutoCAD SHX Text
730

AutoCAD SHX Text
740

AutoCAD SHX Text
740

AutoCAD SHX Text
[...]
days.  At the end of the planning period, approximately 14 hours of plant run time per day is anticipated 
to meet maximum monthly demands (MMD) as would occur in summer months.  Operating at 14 hours 
per day, the 95 acre-feet of Galesville water would last 33 days.  It is possible for the restriction period to 



Section 6 TCJWSA  
Existing Water System Water System Master Plan  

 
6-4 HBH Consulting Engineers, Inc.  

last longer than 33 days.  As a result, Tri-City will most likely need additional water from the Galesville 
Storage Reservoir above the 95 acre-ft currently contracted. 
 
6.1.4 River Intake Structure 
 
The existing water intake is a perforated circular concrete caisson structure constructed directly on the 
river bottom approximately 15 feet from the bank.  A concrete base for the circular section was poured on 
the river bottom (assumed to be placed on rock), and a concrete cap 8 feet in diameter covers the 
structure.  The intake is shown as a pre-existing structure in the 1978 plans for the original package plant 
installation.  Holes in the structure collect river water which then flows by gravity to the pump station 
wetwell through approximately 50 feet of 15-inch concrete pipe.  Details for the structure discussed in 
this plan are based on “record drawings” produced in 2001 for the water treatment plant upgrade.  The 
concrete structure has an inside diameter of 6’-8” and is perforated with 48, 2-inch diameter holes.  The 
elevation at the top of the cap is 588.69 feet, and the elevation at the bottom invert is 582.12 feet giving a 
height of 6.57 feet.  Six rows of 2-inch holes (with 8 holes each row) are located on 8-inch centers 
vertically.  The river bottom in this location is approximately 583 feet.  Problems with the existing intake 
include, sand accumulation, lack of fish screening, and capacity deficiencies during low water conditions. 
 
With 2-inch orifice opening near the river bottom, sand and rocks enter the intake structure and 
accumulate over time.  The intake must be cleaned manually with buckets and shovels when the water is 
low.  When water levels are high, the structure cannot be accessed for cleaning.  Sediment build-up in the 
intake structure eventually causes build-up in the outlet piping to the wetwell, decreasing the capacity of 
the pipe.  Additionally, this causes rocks and sand to enter the pump station wetwell. 
 
Historically, Tri-City staff has needed to move rocks in the river in attempt to maintain adequate water 
depth at the intake during low flow periods.  Equipment (dozer) was used to create a berm of rock 
downstream of the intake for a partial width of the river.  State regulatory agencies have since prohibited 
Tri-City from this practice.  Water level in the river has not been low enough in recent years and current 
staff has not had to make efforts to increase local water depth.  Summer water depths are reported to be as 
low as 2 feet at the intake location.  The previous master plan stated that the low water depth was 2.25 
feet.  At this low water depth, only three of the six rows of 2-inch orifice holes would be submerged and 
the top of the three rows would barely be submerged.  Assuming the top row of the three submerged rows 
is 1-inch below the water surface, the capacity of the intake is approximately 1200 gpm.  If the water 
level was to drop a few inches farther such that only 2 rows were submerged, the intake capacity would 
be reduced to 900 gpm with 6-inches of water over the 2nd row.   
 
If the water depth is 2 feet, approximately 1.63 feet of head will exist over the 15-inch intake pipe to drive 
water to the pump station.  At this condition, considering pipe friction losses and entrance and exit head 
losses, the capacity of the 15-inch intake pipe is 3,730 gpm. 
 
Currently, screening is provided only be the 2-inch diameter orifices.  The 2-inch openings do not meet 
fish screening regulations.  Fish passage requirements in Oregon are set forth in Oregon Administrative 
Rules (OAR) 635-412.  The rules require screening of intakes to protect fish.  Pump intake screen 
requirements are set by the National Marine Fisheries Service.  Generally, screen openings must be small 
enough and approach velocities slow enough to prevent juvenile fish from becoming entrapped.  For 
perforated plate material and mesh or woven wire screens, the openings shall no be larger than 3/32-inch 
(2.38 mm).  For bar/wedge screens, the openings shall not exceed 1.75 mm.  Screen open area must be at 
least 27% of the total wetted screen area.  Screen approach velocities shall not exceed 0.4 fps for active 
pump screens (self cleaning), and shall not exceed 0.2 fps for passive screens (manual cleaning). 
 
 



TCJWSA Section 6 
Water System Master Plan Existing Water System 

 
HBH Consulting Engineers, Inc. 6-5 

The existing intake was constructed prior to fish screening regulations but would now be classified as a 
passive screen.  The current regulations require Tri-City to modify the intake to comply with fish 
screening criteria.  Plans for modifying the intake to add screens were prepared in 1999 along with the 
plant upgrade; however funding was not available to construct the intake modifications.  The then planned 
improvements would have satisfied the fish screening regulations but may have been problematic with 
frequent plugging of the screens and no provisions to clean the screens. 
 
6.1.5 Raw Water Pump Station and Transmission Piping 
 
The raw water pump station is located approximately 50 feet from the intake structure on the river bank.  
The pump station consists of a buried concrete wetwell (7 foot inside diameter) and two submersible 
pumps.  As with the intake, the pump station is shown as a pre-existing structure in the 1978 plans for the 
original package plant installation.  Improvements to the pump station in 2000 included adding a concrete 
cap with access door, installing a 16-inch butterfly valve on the 15-inch inlet pipe, and installing two new 
pumps with guiderails for pump removal.  A level transducer was also installed for pump control based 
on water level.  The wetwell invert elevation is 577 feet.  The invert of the 15-inch pipe coming from the 
intake is 582 feet.  The top of the concrete wetwell lid is at elevation 597.50 feet.  The water surface at the 
treatment plant which the pump station pumps to is 633.50.  Worst case static lift required by the pumps 
is estimated to be 48.5 feet (river elevation at 585 feet, 2 foot depth). 
 
Approximately 735 feet of 16-inch PVC pipe, and 20 feet of 12-inch pipe (at chemical injection vault) 
was installed in 2000 between the pump station and the treatment plant flocculation/sedimentation basin.  
At the sedimentation basin, the flow splits into two 12-inch pipes.  Limiting velocity to 5 fps, the capacity 
of the 16-inch transmission pipe is 3,130 gpm. 
 
The two pumps installed in the year 2000 were Fairbanks Morse, non-clog submersibles, 4-inch model 
D5433MV, 9.875-inch impellers, with 30 Hp inverter duty motors operating at 460 volts, 3 phase, 60 Hz, 
1770 rpm.  Each pump is rated for 950 gpm at 68 feet total dynamic head (TDH).  Motors are operated 
with ABB variable frequency drives.  The pump discharge elbows installed were 4x4-inch, followed by a 
4x8 flange reducer and an 8-inch diameter riser pipe.  The original check valves installed were 8-inch 
Flomatic ball check valves.  Problems with debris sticking in the check valves occurred frequently and the 
check valves were replaced with 8-inch Flomatic rubber flap check valves. 
 
During the first 4 years of operation of the pumps, frequent problems with seal failures occurred and the 
pumps were rebuilt on a regular basis.  Additional problems occurred with water getting into the motor.  
Some of the problems appeared to be caused from improper rebuilds by the service company.  In 2004, 
one of the pumps was replaced with a 4-inch Flygt model NP3171.180, type HT with a 4x8 discharge 
elbow, and a 25 Hp inverter duty motor operating at 460 volts, 3 phase, 1755 rpm.  The pump is rated for 
1000 gpm at 55 feet TDH. 
 
Normally, the pumps alternate duty cycles and the VFDs are adjusted so that each pump supplies 
approximately 1000 gpm to the plant.  With both pumps running at full speed, approximately 2000 gpm 
can be supplied to the plant. 
 
An improvement need at the raw water pump station not related to capacity building is safer access to the 
wetwell.  The wetwell has manhole type steps cast in the wall however the access door is centered over 
the wetwell making it difficult to reach the first step.  This situation creates a significant falling hazard 
and improvements should be made to increase safety. 
 
 
 
 



Section 6 TCJWSA  
Existing Water System Water System Master Plan  

 
6-6 HBH Consulting Engineers, Inc.  

 
6.2 Water Treatment Facilities 
 
Tri-City’s initial plant was constructed in the 
1950’s; however none of these existing facilities 
remain today.  Much of the existing plant was 
constructed in 1979.  Improvements at that time 
included the main building (119’ x 54’) with 
filter equipment room, pump room, and chlorine 
storage and chlorine equipment rooms.  An 
underground concrete clearwell was constructed 
below the pump room.  A Keystone package 
plant was installed inside the building which 
included hydraulic flocculation, tube settler 
sedimentation, and 4 dual-media filters.  The 
1979 plant had some components designed for a 
2.6 mgd capacity and others for a 1.3 mgd 
capacity.  The intent was to allow for a future 
upgrade to 2.6 mgd without the need for new major equipment.  In the year 2000, plant upgrades were 
constructed in attempt to bring the plant capacity up to a full 2.6 mgd (1805 gpm).  Improvements in 2000 
included a second clearwell, a new exterior flocculation/sedimentation basin, new chemical feed and 
storage equipment and space, new pumps, and updated control system. 
 
The 2000 plant improvements were not successful at increasing the plant capacity to 2.6 mgd as planned.  
Attempting to filter the design flow of 1805 gpm results in hydraulic overloading in the piping 
downstream of the filters causing filter overflows.  Additionally, excessive flocc carryover into the filters 
and air problems during filter backwashing is noted by operations staff. 
 
6.2.1 Raw Water Chemical Addition 
 
Chemicals used at the Tri-City water treatment plant are shown below in Table 6.2.1-1.  The primary 
coagulant and coagulant aid are injected into the raw water stream ahead of the flocculation basins.  The 
16-inch raw water transmission pipe reduces to 12-inch through the chemical addition vault just upstream 
from the flocculation basins.  The concrete vault houses the chemical injection spool followed by a 12-
inch diameter static mixer.  Since the static mixer was designed for 1805 gpm, it is likely not providing 
optimum mixing at the current flow of 1000 gpm.  Filter aid polymer is added just upstream from the 
filters.  Soda ash is fed after the clearwell as needed to raise pH for corrosion control in the distribution 
system.  Much of the time, no pH increase is required since raw water pH tends to be rather high. 
 
Table 6.2.1-1 – Water Treatment Chemicals, TCWTP 
Use Type Trade Name Typical Plant 

Dose 
NSF/ANSI Standard 
60 Maximum Dose 

Coagulant Aluminum 
Chlorohydrate 

PAX-XL19 6-10 mg/L 250 mg/L 

Coagulant 
Aid 

polyamine polymer, 
cationic, solution, low 
MW 

Superfloc C573 0.25-1.0 mg/L 20 mg/L 

Filter Aid polyacrylamide 
polymer, nonionic, 
dry, high MW 

Superfloc N-300 0.005-0.01 mg/L 1 mg/L 

pH 
Adjustment 

Sodium Carbonate Soda Ash As needed NA 



TCJWSA Section 6 
Water System Master Plan Existing Water System 

 
HBH Consulting Engineers, Inc. 6-7 

 
Coagulant storage is provided in two 3000 gallon polyethylene tanks inside the chemical storage/feed 
room.  Also included are 500 gallon tanks for coagulant aid and soda ash.  Filter aid polymer is mixed in a 
155 gallon polyethylene tank.  All chemical feed pumps are US Filter/Wallace & Tiernan Encore 700 
diaphragm metering pumps.  A stream of finished water (after clearwell) is fed back to the chemical feed 
room to function as “carrier” water for the chemical solutions.  The chemical pump discharge pipes are 
joined to this carrier water piping to aid in rapid transport of each chemical to the injection location and to 
help prevent chemical deposition in the piping.  A Chemtrac streaming current monitor aids the operator 
in selecting the proper coagulant dosages but at this time is not used for automatic chemical feed control. 
 
Other potential chemical additions include caustic soda as an alternative to soda ash, and sulfuric acid to 
lower pH as needed.  Testing has been conducted at the plant using sulfuric acid to lower the pH during 
summer periods when high pH interferes with coagulation.  The acid is commonly used for this purpose 
however it is dangerous to store and handle and can easily be overdosed.  Pilot tests have also been 
conducted using a carbon dioxide feed system.  This equipment generates carbonic acid which lowers the 
pH in a safe and controllable manner.  With summer pH often exceeding 9.0, pH control is considered an 
essential part of treatment at the Tri-City plant.  The Authority is currently planning for the installation of 
a permanent carbon dioxide feed system to lower the pH to between 6.0 and 7.0.  The lower pH will 
increase disinfection effectiveness and improve turbidity removal.  Once this system is in place, pH 
increase after the clearwell may be required on a regular basis to raise the pH back up to approximately 
7.2 to 7.4.  At that time, a switch to caustic soda may be more economical than soda ash. 
 
6.2.2 Flocculation 
 
Flocculation occurs in a separate baffled area at the front end of the exterior sedimentation basin.  A 
divider wall running lengthwise separates the area into two flocculation trains, each with two-stage 
flocculation.  Incoming chemically treated raw water splits in two and half of the flow enters each 
flocculation train.  4 vertical-paddle, motor-driven flocculators provide the two-stage flocculation.  The 
flocculators are manufactured by Eimco and have Baldor motors (1725 rpm, 0.75 Hp, TENV motors, 
model VWDM3542).  Motors are connected to a variable speed traction device and then to a gear 
reduction box to allow for speed adjustment and slow mixing.  The diameter of the flocculator paddles is 
approximately 114 inches. 
 
Each of the 4 flocculation areas is 12’-4” wide.  The first stage is 11’-5” long and the second stage is 11’-
4” long.   Depth varies due to a tapered grout layer designed to help clean the bottom of the basins.  
Average water depth in the first stage is approximately 11’-10.5”.  Average water depth is the second 
stage is 12’-1.5”.  Volume of each first stage is 1,672 ft3 or 12,508 gallons.  Volume of each second stage 
is 1,695 ft3 or 12,678 gallons.  Total flocculation volume is therefore 50,372 gallons.  At a flowrate of 
1000 gpm, the theoretical detention time in the flocculator is 50 minutes.  At the plant design capacity of 
1805 gpm, the flocculation detention time is 28 minutes.  Flocculators are typically designed to provide 
detention times of 15 to 45 minutes.  Excessive flocculation time can break up fragile flocs, creating a 
need for excessive amounts of coagulant.  A large amount of settled floc in the flocculation basin may 
indicate excessive detention time.  At the current flowrate of 1000 gpm, Tri-City may see improved 
performance by turning off the second stage flocculators during warm water temperatures. 
 
A concrete divider wall separates the first stage of flocculation from the second stage.  The top of this 
divider wall is 2 feet below the water surface and three 6-inch square openings are located at the bottom 
of the wall.  At a flowrate of 1000 gpm, the velocity over the baffle wall between the first and second 
stages of flocculation is 0.045 fps.  At the plant stated design capacity of 1805 gpm, the velocity at this 
point is 0.08 fps. 
 



Section 6 TCJWSA  
Existing Water System Water System Master Plan  

 
6-8 HBH Consulting Engineers, Inc.  

A wooden baffle wall with 40 holes (8 in2 each) separates the second stage flocculation area from the 
sedimentation area (80 opening total).  At a flow of 1000 gpm, the velocity in the wooden baffle wall 
openings is 0.5 fps.  At the plant design flow of 1805 gpm, the velocity in the openings is 0.9 fps. 
 
In dual stage flocculators, the speed of the paddles in the first stage is typically higher than in the second 
stage to provide a tapering down of the velocity gradient (mixing energy) through the stages.  The plant 
operator can control the speed of the flocculators to provide optimum gentle mixing.  A rule of thumb is 
to provide a tip speed of about 1 fps in the final flocculator stage with a normal range of 0.9 to 1.3 fps.  
The first stage tip speed would be slightly higher.  In colder water or high turbidity periods, a faster tip 
speed is usually needed. 
 
Table 6.2.2-1 – Flocculator Basin Data 
 Q = 1000 gpm Q = 1740 gpm Q = 1805 gpm Recommended 
Theoretical Detention 
Time (min) 

50 29 28 30-45 

Number of Stages 2 2 2 2-3 
Inlet Velocity (fps) 1.42 2.47 2.56 1.5-3.0 
Exit Velocity (fps) 0.50 0.87 0.90 0.7-1.0 

 
Generally, the flocculators are suitable for the current flow rates required as well as the flows projected 
for the planning period.  At the projected 20-year MDD rate of 1740 gpm, detention time in cold weather 
(29 minutes) will be marginal but within the range of accepted values.  The EPA suggests that 30 minutes 
of detention time be provided when water temperatures drop below 5°C.  The often cited “10-State 
Recommended Standards for Waterworks” also requires at least 30 minutes for flocculation.  The steel 
paddles have needed repainting in the past and are again rusting and in need of painting. 
 
6.2.3 Sedimentation 
 
The concrete sedimentation basin is 24 feet wide by 48.42 feet long with a surface area of 1162 ft2 and a 
length to width ratio of 2:1.  The bottom elevation is 621.25 feet and the water surface elevation is 633.50 
feet providing a water depth 12.25 feet.  The volume of the basin is 14,235 ft3 or 106,489 gallons.  With 
the sludge collection equipment installed, the remaining volume is estimated to be 105,000 gallons.  
Sludge collection and removal is accomplished with an Eimco Trac-Vac.  Effluent from the sedimentation 
basin is drawn from the surface with 4 finger weirs 24 feet in length.  Total weir length is 192 feet.  Tube 
settlers are installed under the finger weirs.  The water surface area over the tube settlers is 576 ft2 and the 
tube settlers are 4 feet deep with 60° plates. 
 
Table 6.2.3-1 – Sedimentation Basin Data 
 Q = 1000 

gpm 
Q = 1150 
gpm 

Q = 1740 
gpm 

Q = 1805 
gpm 

Recommended 

Theoretical Detention 
Time (min) 

105 91 60.3 58.2 90-180 

Theoretical Detention 
Time (hrs) 

1.75 1.52 1.00 0.97 1.5-4.0 

Overall SOR (gpm/ft2) 0.86 0.99 1.50 1.55 0.5-0.6 
Tube Settler SOR 
(gpm/ft2) 

1.74 2.00 3.02 3.13 2.0 

Weir Loading Rate 
(gpd/ft) 

7,500 8,625 13,050 13,538 15,000 or less 

Horizontal Through 
Basin Velocity (ft/min) 

0.45 0.52 0.79 0.82 0.5 or less 

Water Depth 12.25 12.25 12.25 12.25 10-14 
SOR = surface overflow rate 



TCJWSA Section 6 
Water System Master Plan Existing Water System 

 
HBH Consulting Engineers, Inc. 6-9 

 
Sedimentation basin design criteria according to EPA (Optimizing Water Treatment Plant Performance 
Using the Composite Correction Program, 1998, EPA/625/6-91/027) suggests a surface overflow rate 
(SOR) of 0.6 gpm/ft2 for turbidity removal and 0.4 gpm/ft2 for color removal for conventional rectangular 
basins with depth between 12 and 14 feet.  With vertical tube settlers (>45°), the SOR can be increased to 
2.0 gpm/ft2 for turbidity removal and 0.75 gpm/ft2 for color removal (based on area over tubes only). 